CZ\/SPRAY

Z-Plug

Parts Guide

2018 & Newer







TABLE OF CONTENTS

ENGINE

Z-Plug ENginNe ASSEMDIY .....uuiiiiiiiiiiiiis et s s e s 3
FRAME

Z-Plug Frame ASSEMDIY .....ccuiieiii i 4
PARK BRAKE

Z=Plug Park Brake ASSEMDIY.......cuuiiieiieeisieeriieesssssssssssessssesssssnsssssassssssssnssssnsssnnnsernnnaes 7
FUEL SYSTEM

Z-Plug FUEl ASSEMDIY ....cceiiiiiiii e s 9
HYDRO

Z-Plug Auxilary Hydraulics ASSEMDIY .......ccuuiiriiii i ena e 10
MOTION CONTROL

Z-Plug Control TOWer ASSEMDIY ....u.iieeiiiriieriei s e s e e s e e e e e e e e e s e rne s e e e ernns 13
GROUND DRIVE

Z-Plug Ground Drive ASSEMDIY .......ccuuiiiiiiiiiiieieeee e e e e e enaas 14
TINE

Z-Plug Tin€ ASSEMDIY ....cviiiiii i e e e e e a e e eaa s 17
ELECTRICAL

Z-Plug Electrical ASSEMDIY ......oieeiieeiieie e r e e s r s e r e rnn s 19






1
1
1
1
1
1
1
8
2
L
1
1
1
1
L
2
1

aTy

CK VINYL COATED]

LOCK, CZ, GR N5I
501
. NYLOC. SS]
1/2, SS]

/16-18 X 1.00,GRS. YLB

IN HOSE W /PLUG

LAE
T

MANIFOLD-EXHAUST [18HP BRIGGS]
SCREW -HHF (3/8-16 X 1)
SCREW-SET, [5/16-24 X .500]

SCREW -H
HOLDER-
SCREW -

= |&|a

NUT-HF.

w2 |=|=

MU
GU.
PU
C

AS
NU
SC
T

135-9238
135-9524
135-5657
135-5365
103-4177
104-8300
104-8301
115-1794
135-5661
135-6342
135-6374
135-8352
3234-17
3234-42
3246-17

ITEM| PART NUMBER |DESCRIPTION

2
3
L
5
6
7
8
9
1
6
7
18

Z-Plug Engine Assembly



Z-Plug Frame Assembly

65

63

o &Y

=Y




Z-Plug Frame Assembly (continued)

ITEM| PART NUMBER  |DESCRIPTION ary
1 135-9501 FRONT FRAME ASM [WELDED] 1
2 3220-8 NUT-JAM [7/8-14 UNF] 1
3 3256-29 W ASHER-FLAT, .938X1.750 2
A 135-9371 1-1/8X5-1/4 LIFT ARM PIN 1
5 3253-28 W ASHER-LOCK/SP [.875} 1
6 3219-18 NUT-HEX [7/8-14] 1
1 135-9659 BRACKET-CABLE, LCS 1
8 3234-17 SCREW -HHF [5/16-18 X 1.00,GR5, YLB 2
9 104-8300 NUT-FLANGE, NI [5/16-18 UNC] 12
10 135-86778 BRACKET-MOUNT, CYLINDER 1
" 3234-38 SCREW -HHF [.500-13X1.25,GR5,YZ] 14
12 99-5107 NUT-LOCK, .50-13 18
3 135-9479 W ING-CASTER RH [WELDMENT] 1
14 135-9480 W ING-CASTER LH [WELDMENT] 1
15 135-6222 SCREW -HHF [5/16-18 X 3.00, SER FLG, SS] 2
16 135-6109 NUT-HEX FLANGE [5/16-18, NYLOC, SS] 2
17 162-0280 ARM-BODY, LCS 1
18 3256-56 W ASHER-FLAT [.375 X .875] 2
19 322-20 SCREW -HH [5/16-18 X 3.250] 1
20 135-5652 SPRING-EXTENSION 4
21 135-9471 PIN-HITCH LH [WELDMENT] 1
22 135-9472 W ELDMENT-HITCH PIN RH 1
23 135-9484 PIVOT-ARM, LIFT [WELDMENT] 1
24 256-132 BUSHING-FLANGE 4
25 254-92 CONE-BEARING, TAPERED b
26 1-54351 GREASE SEAL 1.25 DIA SHAFT 2
21 162-0301 FORK-CASTER, RH [WELDMENT] 1
28 99-4508 NUT-CASTLE [1-14 UNS, GBR2, F/W 98-8766] 2
29 142-0300 WLD-CASTER, ZPLUG LH 1
30 135-6292 PIN-COTTER [5/32 X 1.50, SS] 2
31 135-5756 CAP-DUST, RUBBER 2
32 162-0292 FENDER-CASTER 2
33 3230-22 SCREW -CARR, [.313-18X1.00 SHORTNECK] 8
3k 135-8615 WHEEL AND TIRE [13 X 6.5-6, BLACK] 2
35 135-5683 SPACER-AXLE A
36 103-0357 W ASHER, FLAT, .891X1.50X.13 2
37 135-6300 SCREW -HH [3/4-10 X 10.0, GRS, CZ] 2
38 138-4082 NUT-HEX FLG [3/4-10, NYLOCK, YZ, GR N8J 2
39 142-0283 REAR FRAME ASM [WELDED] 1
40 142-0310 PIVOT-BRAKE, LH [WELDMENT] 1
41 142-031 PIVOT-BRAKE, RH [WELDMENT] 1
42 3233-14 SCREW -CARRIAGE [.50-13 X 1.75] 4
43 162-0291 FRAME BASE [WELDMENT] 1
bh 3231-22 SCREW -CARR [3/8-16 X 1.000, GR5,LB 9
45 104-8301 NUT-HF, NI [3/8-16, NYLOCK, CZ, GR N5] 3
46 135-5654 SPRING-COMPRESSION 3
47 100-7403 W ASHER 3
48 3296-39 NUT-LOCK, NI (3/8-16) 3
49 162-0319 PLATFORM-ZPLUG [WELDMENT] 1
50 3234-24 SCREW -HHF [.375-16X1.25,GR5,YZ ,WLB 6
51 14-4681 SCREW -HHF [3/8-16 X 1.50] 1
52 32128-55 NUT-HEX FLANGE (.375-16) 1
53 135-9709 PEDAL-FOOT, ZPLUG [WELDMENT] 1
54 322-19 SCREW -HH [5/16-18 X 4.000] 1
55 135-9330 PLATE-ATTACHMENT, LOCK 2
56 135-9369 PIN-ANCHOR [7/68X3-1/8] 2
57 3253-8 W ASHER-LOCKISPLIT REG 5/8,STL.YMZ] 2
58 3211-1 NUT-HEX [.625-11] 2
59 1621443 5/8 SHAFT COLLAR 2
60 135-9372 LYNCH PIN 3
61 135-8012 BRACE-FRAME, RH 1
62 135-8015 BRACE-FRAME, LH 1
63 135-5682 BALL JOINT-SS [10-32] 2
6k HDW 05856 NUT,NYL INS,#10-32,ST/ST 18-8 2
65 135-8632 CABLE-CASTER, LOCKING 1
66 302-63 ZERK 2







Z-Plug Park Brake Assembly

ary

LGRS, YLB

W IDE TIRE, AE

ELDMENT]

N [TYP A NAR, 5/16. STL, (Z]

SPRING-EXTENS|

DESCRIPTION

PART NUMBER
135-5652

ITEM
3
A
5
6
7
8
9
10
"
12
3
14
15
16
17
18
19

20
21







L dVDINVLTINS £568-GEL
4 (1L X 9L-8/E) dHH-M3Y3S 4743
9 [IN-LYOHS ZA'SHUD' 06L" X8L-CLE TV I-MIY IS €Z-0ECE
4 dWv1] 86-¢lie
L 1INIVHG ANV L-LINNOW ZL20-27
L ANV L= INNOW L676-5EL
4 ¥ "MNVL-dVYLS LBLB-SEL
L V0 S 1NNV L 8SLS-SEL
3 [LYOEr 0" LZXSZ'] 3SOH 1304 S6EL-60L
L LYOEr 0°LZXSZ™ 13nd “ISOH S6EL-60L
Z [SN ¥9 ‘73 "MIOTAN “9L-8/€] IN ‘4H-LNN LOEB-"70

9 [ONN 8L-9L/S] IN "JONYI4-LNN 00E8-70L

>
=
=]

NOILdI1d3S30

dIGWNN Ldvd

Alqwiassy |an4 bn|d-Z



Z-Plug Auxiliary Hydraulics Assembly

10



Z-Plug Auxiliary Hydraulics Assembly (continued)

ITEM| PART NUMBER |DESCRIPTION aTy

1 135-6974 HOPPER ASM - 7PLUG 1
2 135-9157 LIFT CYLINDER NEW STYLE 8” STROKE 1
3 3256-7 W ASHER-FLAT, .688X1.750 6
b 135-6988 SCREW -HH [.625-11 X 3.750] 2
5 133-9681 NUT-HEX FLG [5/8-11,NYLOCK,YZ,GR N5] 2
6 01-201-0780 FITTING, STRAIGHT 2
7 142-0324 TANK-HYDRAULIC, ZPLUG [WELDMENT] 1
8 119-4061 SCREW -HHF ROHS [3/8-16 X 1.25] 2
9 104-8301 NUT-HF, NI [3/8-16, NYLOCK, CZ, GR N5] 2
10 135-6208 SCREW -HHF [3/8-16 X 1.0, SER FLG, SS] b
i 135-6110 NUT-HEX FLANGE [3/8-16, NYLOC, SS] 6
12 135-9095 6FJIC SWIVEL-6MORB 1
13 104-7836 HEAD-FILTER 1
14 135-5695 FILTER-HYDRAULIC 1
15 135-9210 FITTING-TEE 1
16 353-877 SWIVEL-TEE RUN 1
17 135-8519 HOPPER-120LBS 1
18 135-9149 Parker Electric Actuated Valve 1
19 32344 SCREW -HHF [.250-20X.750,GR5.YZ] [
20 104-7201 NUT-FLANGE, NI [1/4-20 UNC] 6
21 135-6341 W ASHER [1/4 X 3/L X 1/8, NYLI 8
22 135-6352 SCREW -PTH [1/4-20 X 1.0, SSI] 8
23 135-6108 NUT-HEX FLANGE [1/4-20, NYLOC, SS] 12
24 142-1987 PAN-HOPPER. 120 1
25 135-5243 MOTOR-HYDRAULIC, SPREADER 1
26 126-0520 SCREW -HH [3/8-16X.875, SS] 2
27 135-5937 COUPLING-HOPPER SS 1
28 142-1995 SCREEN-HOPPER, 120 2
29 142-1990 PLATE-BASE, HOPPER 1
30 126-0990 RATE GATE GUIDE A
31 135-5943 BEARING-FLANGE [EFOI-06R] 1
32 135-6356 SCREW -HH [#10-24 X 3/L, SS] 3
33 135-6342 NUT-HEX FLANGE [10-24, NYLOC, SSI] 3
34 3241-7 SCREW -SAH [.250X20X.50] 2
35 135-8504 SHAFT-HOPPER, 120 1
36 135-5957 W IRE-AGITATOR [SS-297-0003] 1
37 135-5954 SPINNER-SPREADER [SHORT HUB] 1
38 135-6340 PIN-COTTER [1/8 X 1.75, SSI] 1
39 126-0985 DIAL MOUNT 1
L0 126-0986 PINE TREE CLIP 1
41 126-0988 DIAL 1
42 135-5965 LINKAGE-GATE, RATE 1
43 135-5573 SLIDE-DOOR, HOPPER 1
[ 126-0991 ACCUW AY DIFFUSER 1
45 135-6280 SCREW -HHF [1/4-20 X 1/2, SER FLG, SS] 8
L6 135-5569 RETAINER, CABLE 1
47 142-0328 BRACKET-HOPPER CABLE 1
48 321-3 SCREW -HH [1/4-20 X .625] 2
49 135-5256 MANIFOLD-HOPPER, W /0UT RELIEF 1
50 135-6385 SCREW -HSBH [1/4-20 X 3.50, SS] A
51 135-8483 SMALL HOPPER COVER 120 1
52 135-9058 CAP-HYDRO TANK 1
53 135-9087 CAP-FLUID LEVEL 1
54 142-0032 HOSE ASM, HYDHP [1/4 X 15.5, 37F, 90 37F] 1
55 142-0033 HOSE ASM, HYDHP [1/4 X 15.5, 37F, 90 37F] 1
56 142-0034 HOSE ASM, HYDHP [1/4 X 33.5, 37F, 90 37F] 1
58 142-0020 HOSE ASM , HYDLP [3/8 X 24, 37F, 37F] 1
59 AU218-980 ELBOW-90 SwWVL 37FL 3/8 TUBE 2
63 135-99868 HOSE ASM, HYDLP [3/8 X 21 37F, 37F] 1
6 135-7016 HOSE ASM, HYDHP [1/4 X 19, 37F, 90 37F] 1
65 142-0053 HOSE ASM, HDYHP [1/4 X 59, 37F, ORBM] 1
67 135-5931 CABLE-PUSH/PULL [LOCKING] 1
68 135-5961 RETAINER-CABLE, WIRE [W/SCW] 1
69 135-5935 CABLE-PUSH/PULL 1
70 135-5682 BALL JOINT-SS [10-32] 1
Ji HDW 05856 NUT NYL INS,#10-32,ST/ST 18-8 1
NOTE(S):

A ITEM 56 S USED IF NO HOPPER ATTACHMENT 1S USED.

11



12



4 SS "1J3NNOJSICO ¥3IND-LNIOr 11vE 81L5-SEL
4 T40LINOJ-00Y 1298-5EL
M [SS *J0TAN '8L-91/S] JONV14 X3IH-LNN 6019-GEL
z [H1 ¥2-9L/G] SS-LINIOr11ve L5Z5-5EL
4 (080" X 90%") LV1d-4IHSY M 72-952¢
4 (00"} X 91-GLE'] HH-M3Y3S 9-EZE
b [MJINLYOHS 00°LX8L-ELE] “ddYI-M3I4IS 2C-0ECE
b [AvddS-Z1TINYd 1041N0J-1¥330 €229-GEl
4 [SS *J0TAN "¥2-0L] 39NV XIH-LNN ZhE9-GEl
4 ISS 'Z/L X %Z-0L#] HASH-M3YIS TLE9-GEL
3 F1L104H1-378Y] 0925-G€)
3 318Y3-310HD LOLS-GEL
14 [1Y3SNI BL-91/S] OILNT4-BONM 6895-GEL
14 8-BL'LS/LS'WON ,9L/5  "dIHSYM LV GESTL MOH
14 [SS "HL00L 1X3 9L/51 YI01-43IHSY M 9829-SEL
14 [BL-9L/5] 3ONVI4 "XIH-LNN 92-82ZE
14 [05°1X8L-91/5] 4HH-M34IS 6LVl
3 (013 M] 033dS-3ve LZYS-GEL
4 dZ "HILIMS GANHL “L1% "SSINYVH 0Z68-GEL
4 d3AIT 104LINOD'dIdD LSZEES-L
b [0l 051 ¥vT103 2619-5EL
b [073MI MI1LS AOr "10AId-00Y omqm\mm\\
7 LOAId-H3HSY M g@@w\o:
b HY 9N1dZ "ITANYH-0TM 0888-5€l
3 H1 ,ﬁaz/ivmfﬁ 6L88-SEl
i [ s uazﬁm\%im:m 1695-GEL
14 [7/EX0Z-7/1_NSST 3dv3-1108 21540871
4 [ZA*Ss¥9°0SL go&.imiéﬁ&um 1-622€
4 v *Ad3L1vd ‘d¥dlS €956-5€
3 433vdS 65LL71T)
4 {74 'Su9 "0SZ'LXBL-ZLE'] ¥VI-M3IAIS £-0E2E
3 AU3LLYE “AVHL-0TM SYE6-SEL
8 [SN ¥9 "7 "MI0TAN ‘9L-8/€] IN “dH-L1MN LOEB-%0L
9 (L X 9L-8/€) dHH-M34IS A 124
4 [SS *SL°XBL-9L/G] JHH-MIYIS Lz-92L
L ON1d-Z/AYddS-Z *33INM-0vd MEES-SEL
4 043137 55L6-€6
b 3¥ “avd 3INM "3Lvd 6196-GEL
8 [N 8L-91/G1 IN "IONYI4-LNN 00E8-Y0L
i [ZA *SL™ X 8L-91/G] HLd-M34IS L8%5-001
3 v '33vd ‘3LvHd 70E0-2YL
14 [N 0Z-7/L1 IN "3ONYI4-L0N 10ZL-10L
8 OHSYLSYI SLX0Z-H/L* MIYIS 9L0E0B-L
3 10YLINDD "TINVd-0TM €0£0-ZY)
3 HY ¥3IMOL “TINVd-0TM LBZ0-2
3 H1 4IMOL “1INVd-0TM 9820-24)
ALD NOI1d1d3S30|  d39WNN Ldvd | W3LI

A|QWIassy J9MO] |043U0)) bn|d-Z

13



Z-Plug Ground Drive Assembly

14



Z-Plug Ground Drive Assembly (continued)

[TEM| PART NUMBER  |DESCRIPTION ary
3 135-90L40 LEFT WHEEL MOTOR 1
b 135-9041 RIGHT WHEEL MOTOR 1
5 142-0270 BRACKET-WHEEL MOTOR [WELDMENT] 2
6 142-0307 FENDER-LH AE [WELDMENT] 2
7 135-5684 HUB-W HEEL 2
8 16-1399 LOCKNUT-WHEEL MOTOR 2
9 135-5574 BRACKET-HOPPER, SPEEDOMETER SENSOR 1
10 99-5107 NUT-LOCK, .50-13 9
i 3274-71 SCREW -HSH [1/2-13 X 2.50] 8
12 3231-25 SCREW -CARR  [.375-16 X 1.25] 16
13 104-8307 NUT-HF, NI [3/8-16, NYLOCK, CZ, GR N5] 20
4 135-5696 FITTING-ELBOW , 45 DEG [ORB-10,37 DEG-8] 4
15 135-9024 L-HYD PUMP W/ AUX 1
16 135-9026 R-HYD PUMP W/ FAN 1
17 353-388 FITTING,STRAIGHT b
18 353-537 FITTING-HYD, 90 2
19 103-1802 FTG-ELBOW 90 [MORB-6,MJIC-6] 2
20 353-545 FITTING-STRGHTIORB-4,37 MALE-4] 2
2] 135-9114 LMIIC-LFJIC 90 DEG SWIVEL 2
27 135-5968 WHEEL AND TIRE ASM [20X10.5-8, BLACK] 2
23 2L2-50 LUG NUT- TAPERED 8
24 135-9488 PIVOT-IDLER [WELDMENT] 1
25 323417 SCREW -HHF [5/16-18 X 1.00,GR5, YLB 3
26 104-8300 NUT-FLANGE, NI [5/16-18 UNC] 8
27 256-132 BUSHING-FLANGE 2
28 135-9523 ARM-IDLER [WELDMENT] 1
29 135-5382 COLLAR [1.0” ID] 1
30 3234-30 SCREW -HHF(WHIZ) [5/16-18 X .50] 1
31 3234-46 SCREW -HHF [.500-13 X 2.25] 1
32 116-2959 SPACER [.562 X 1.00, YZ] 1
33 135-5662 PULLEY-IDLER, FLAT 1
34 142-0419 BOLT-EYE [5/16-18 X 6 X 5/8 EYE] 1
35 135-5780 SPRING-EXTENSION 1
36 135-9067 PULLEY-DRIVE, PUMP 2
37 135-9075 BELT-V [B X 54] 1
38 1-807272 KEY,MACHINE SmmX5mmX25mm 2
39 135-6273 WASHER [M6X18X1.6] 2
40 81-1280 SCREW - HHF [M6 X 1.0 X 10] 2
41 100-2401 SCREW -HSH (5/16-18 X .75) b
42 302-63 ZERK 1
43 119-4067 SCREW -HHF ROHS [3/8-16 X 1.25] b
bh 135-5680 FITTING-90 SWIVEL [6500-6-4] 1
45 121-1759 SPACER b
46 142-0031 HOSE ASM, HYDHP [1/2 X 12.5, 37F, 90 37F] 2
48 142-0030 HOSE ASM, HYDHP [1/2 X 10, 37F, 90 37F] 2
50 3230-3 SCREW -CARR [.312-18X1.250, GRS, YZ] b
51 142-0326 GUARD -PUMP i
52 120-4654 SCREW -HFH [.25-20 X 1.00, (/] 2
53 142-0320 TOE KICK, AE 1
54 142-0289 SHIELD-HEAT, MUFFLER i
55 3234-4 SCREW -HHF [.250-20X.750,6R5,YZ] 3
56 104-7201 NUT-FLANGE, NI [1/4-20 UNC] 3

NOTE(S):
AFHHHQ used when fthere is a hopper.

15



16



Alqwiassy aul| bn|d-7

3 d43110] dIVH-NId G5E-062E SE
3 0SL7LX8E6™ "1V 1d-d3IHSY M 64-95¢¢ 3
M ELE'LX9S9" “1V1d-4IHSV M LZ-952¢ EE
l [ZWA"11S'8/5 D39 111dSI¥I0T-43IHSY M 8-E5CE 43
4 g1A 'SY¥9°00°L X BL-9L/S] JHH- M3Y3IS LL-1EcE L€
4 [8L-629'] WYI-1NN 9-02¢E 0t
4 [ZA '249 "8L-8/S] X3H-LNN 9-6lct 6¢
09 [0SL°) X 8L-9L/S] HH- M3Y3S 6-¢lt 8¢
4 JONYT4-ONIHSNY 2El-95¢ LZ
4 dv1100 L4VHS L L7IL-2L 92
3 IV WAY 1417 "0y LOAId 1920-¢1) 14
3 [QV3IIHL S-1] FWIV-LNN 0120-27) 72
3 INITHL “INN 6-8/L1 IN “MI07-LNN LBOL-BEL 24
4 133N TLHOIIM-OTM 1096-5EL 144
3 [INIWAIIMI FIVW3 " 030VISHL-INID 8Y%56-GEL 24
3 AINIWAIIM] JTYW " 030VIIHLI-MNIT 8156-5El 0¢
3 [INIWOTIM] LdIT-WaY 6056-GEL 6l
3 J1ONVH 039 NIid HILIH % X 8/L 1 276-GE) 8l
4 [INFWOTIMI INTL-T33Y LBE6SEL Ll
0¢ ¥ JIVH HSIa GBE6-SEL 9l
M [00°L] ¥2019 MOT1ld ‘ONIyv3d 6LE6-GEL Sk
4 NId HINAT CLE6-GEL 7
3 [INIWO1IM] OV3H JOLYy3V-LINNOW OLE6-GEL el
l ZLZLZNNNId L1417 2/L-1 X 8/L B9E6-GEL 4]
l ONIddS dvgMvdd Bn1d-Z ELE6-SEL [
4 [IN3WOTI MI NIVHI-T3AI MS £9e6-5EL 0
3 OV3H NOILvd3v-aim SBLB-GEL 6
3 9N1dZ "ZIJ0H "LHIIIM-0TM £569-56L 8
3 [SZ°E X 6-8/L] HH- MIYIS L90-21l L
09 #/€ "ONIY0I-INTL Eyg-92l 9
4 [BZE" X Z90°L] 1V14-4IHSV M 60LL-GLL S
a [0S X 91-8/€] JHH- M3YIS L8977l i
a [SN 39 “Z3 "MI0TIAN "91-8/E] IN “4H-LNN L0EB-T0L £
29 [INA 8L-9L/G] IN "JONYI-LNN 00E8-70L 4
4 LSNUHL-dIHSY M 18L9-€ 3
ALD NOILdIdIS30]  o39WAN Ldvd | W3LI

17



18



“HHORS TON S| £26B-SEL MAcrSSINYYH ONTYI M0 AEQ
{(S)3LON

£2-0EZE 6l m

[4

| 1780-211 ol

| £268-GEl WY

z LSE9-GEl o)
6819-CEl q

| Il —

T

| 2

| — P

| o

| 6 | -

| 8|

7 _ 1L

L 9

[4 S

[4 [l

| L59701 €

| 9942701 z

| 3104-001d 027166 |

ALD NOILd 143530 YIGWNN L3¥d WaLl

A|qQuiassy |ed

19



ELECTRICAL SCHEMATIC - Z-PLUG






22



NOTES

23



CZ\/SPRAY

(765) 482-0045
920 Hendricks Dr e Lebanon, In 46052



